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PARTS
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LA36

DECwriter |l

HOW TO USE THE IPB

GENERAL
This IPB is campiled following he oiganization and nomenclature
of the engineering dravng structure

MAJOR ASSEMBLY LOCATOR

The Major Assembly Locator {fimt Hustration) » an index that
provides a description and a figure reference for all iiustrations used
in this manual.

INDENTED PARTS LIST

This manual identifies each assembly being broken down (figure
reference callout), and all parts of that assembly. Further
oreakdown of an assembly is shown by an asterisk 1" preceding the
itern callouts in the Description Column The number of ssterisks
preceding an item is used 1o denote the sabardination of that item
with respect to the Major Assembly A single astersk preceding an
itern description indicates tha: rhe item 15 nart of the major
assemnbly being iMustrated. lterns that are suhordinate to singte
asterisks items, are denoted by twr asternisks (* *} and immediately
follow the related single asterisk item Additianal asterisks are used,
as required, to denote further subordination. This system of part
identification, provides a means for the user 1o identify 1he next
higher assembly item and make alternate selectrons far parts when
the required replacement part 3 assembly 15 ot immediately
available.

COLUMN CALLOUT DESCRIPTION
Figure & Item - Indicates the ligure namber and item number of
each part.

Description — Lists the namne ol the part and pertinent
specitications (when required}. Asierisks preceding the description
denote the subordination af the sart to the next higher assembly .

DEC Part No. — Lists the DEC part o:dering wmber A biank in
this column indicates a DEC part number was not assigned at the
time of publication.

ECO Cut-in — The notation at the top of this column indicates the
ECO level of the system (option), at which the IPB was initially
prepared. Subsequent ECO level designations, that modify existing
parts or add new parts 1o the device, are inserted in the ECO Cut-In
column next to the part that i3 added or modified. A bracket ([}
preceding the item description is used to indicate the parts affected
by ECO's.

Vendor Code/Part No. — Indicates vendor parts that are not stacked
by DEC. Refer to the Field Service Spares Catalog {vendor part
number to DEC part number) for the vendor code cross-reference.

Used On Code — t_etters in this colurnn correspond to the variation
codes assigned in Figure 1. Parts with an Alpha notationis) are used
only in those opticn vanations. A blank indicates that the part is
used on ali option variations.

Ref Fig Mo. — A cross reference between iliustrations. For gach
Major Assembty, the number in this column denotes the figure of
the next higher assembiy. For all subassemblies, the number in this
column denotes the figure showing additional detailed breakdown,

SYMBOL USAGE

Hardware Designators — Alpha designators for screws (S), washers
(W), nuts (N}, and retaining rings {R] are inserted after the item
nurmber callouts on the illustration when stacked item numbers are
used.

Attaching Hardware — The @ symbol is inserted bafore any pan
that is used as attaching hardware . Attaching hardware is denoted as
those parts that are not an integral part of the referenced assemnbly.

{NFR} Not Field Repairable — The INFR) symbaol is inserted after
any assembly that is not 1o be field dismantied.

Other Symbols — Any other symhbols that are required for Kkits,
accessories, etc., will be explained and appear as part of the item
description,
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description {including illustrations and photographs) of the products
covered by this manual,
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FIG Bl Eco
& CUT-IN VENDOR REF
ITEM DEC LAZ6 USED ON FIG
NO., DESCRIPTION PART NG, | o000 CODE CODE} PART NO. | NO,
1- MODEL LA36 DECwriter 1|
Code A used on LA3IG-CA {deleted) LA3G-CA 00165 A
(20 mA Current Loop, Numaric Pad, 115V}
Code B used on LA3G-CB {deleted) LA36-CB 00165 5]
120 mA Currant Loop, Numeric Pad, 230V)
Code C used on LAJ6-CC (deleted) LAJS-CC oD165 C
(20 mA Current Loop, Numeric Pad, 115V,
POP-10)
Code D used on LA3B-CD {deleted) LA3S-CO 00165 D
120 mA Current Loop, Numeric Pad, 230V,
PDP-10}
Code E used on LA36-DA {deleted) LA3G-DA 00165 E
{20 mA Current Loop, 115V}
Code F used on LA3B-DB {deleted) LA36-D8B 00165 F
120 ma Current Loop, 230V}
Code G used on LA36-DC {deleted) LA36-DC 00165 G
{20 ma Current Loop, 115V, PDP-10)
Code H used on LA36-DD {deleted) LAJS-DD 00166 H
{20 mA Current Loop, 230V, PDP-10)
1 *CABINET ASSEMBLY W/POWER SUPPLY 70-09648-01 ACEG 2
{119V} {deleted) 00138
*CABINET ASSEMBLY W/POWER SUPPLY 0-00848-02 BDFH 2
{230v}  lideleted) 00138
2 *Guide, Paper {deleted} 74-11430-00
*Guide, Papar {added) 74-12158-00 | 0O0OS2
3 *Screw, Phl Pan Hd No, 8-32 x .38 90-06037-M1
4 *Washer, Flat No, 8 90-06660-00
5 *Washer, Lock Split No. 8 90-06690-00
[ *PRINTER MECHANISM ASSEMELY 70-09696-00 3
7 *Screw, Phl Pan Hd No. 10-32 x .94 90-08955-01
) *Washer, Lock Split No. 10 90-07906-00
9 *Nut, Wetl No. 10-32 90-08896-00
10 *PRINT HEAD ASSEMELY (NFR} 70-08883-00
11 *Screw, Phl Pan Hd No, 6-32 x .58 90-07793-01
12 *Washer, Lock Int Tooth No. & 90-06633-00
3 *Clamp, Cable 12-02704-00
14 *Tape, Double Coated, .50 Wide 900783400
15 *Screw, Phl Pan Hd No. 4-40 x .38 90-06011-01
16 *Washer, Flat No. 4 90-06658-00
17 *Nut, Kep No. 4-40 80-06557-00
18 *KEYBOARD BEZEL ASSEMBLY 70-09750-01 EFGH 12
*KEYBOARD BEZEL ASSEMBLY 700075002 ABCD 13
{With Numeric Pad)
19 *CABLE ASSEMBLY {LA36 Keyboard) 70-10000-00 A--H "
20 *Jumper (LA3G Keyboard, Not Shown!} 10-10001-04
21 *Cable Tie 90-07031-00
22 *Screw, Phl Pan Hd No. 6-32 x .38 90-06022-01
23 *Washer, Lock Ext Tooth No. 6 90-07649.00
24 *Washer, Lock Split No., 6 90-07801-00
25 *Washer, Flat No, 6 90-06653-00
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FIG

£ECO
& CUT-IN VENDOR REF
‘TEM DEC LA36 USED ON FIG
NO. DESCRIPTION PART NO. | 00001 CODE |CODE| PART NO. | NO.
1—
26 *CABLE ASSEMBLY \BCOBF Intertace} BCOGBF-156 ABEF 14
27 *Ribbon Spool iw/Ribhon) 36-10558-00
28 *Ribbon Spoot {(Empty 36-10966-00
29 *Clamp, Cable Iinieted) 90-07089-00 00052
30 *Screw, Phl Pan Hd No. 10-32 x .38 ideleted) 30-06071-01 00052
KX ] *Washer, Flat No, 10 fileleted) 90-06664-00 00052
32 *Nut, Kep No. 10-32 {tieleted} 90-06565-00 00052
33 *Connector, P2 Pin Housing. Mate-8. Lok 12-09340-01
{Plugs into PB-J5}
34 *"Housing 74-11116-00
35 *Screw, Phl Pan Hd N 618 « 50 (Selt Tapping} | 90-09630-01
36 *Cover 74-11122-00
37 *Clip, Cover 74-11818-00
38 *Screw, Phi Pan Hd No 6 1€ « 38 {Selt Tapping}| 90-09822-01
39 *Nameplate {LA36) 36-11826-00
40 *Washer, Buna laddea) 90.09684-00 00052
41 *Jurmper ladded) 70-10001.07 00052
42 *Spacer, Bezel tadder 74.13675-00 0a119
Accessories, O prnotis
tPaper {Package of 100 shee s} 74-12103-00
tBasket, Paper 74-12016-00
tTabie Top 34-11736-00
tBracket, Table Supiort 74-11972-:00
tTable Assernbly 70-09897-00
tWheel Assernbiy 70-09751-00
tWhee!, Caster 74-11826-00
tBracket, Whee| 74-11824-00
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Figure 1A. LA36 DECwriter Assembly
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FIG

ECOD
ITEM DEC LAZE USED ON FtG
NO. DESCRIPTION PART NO., | 00165 CODE CODE| PART NO. | NO,
18— MOGEL LA36 DECwriter Il
Code J used on LA36-CE LA3G-CE J
{Numeric Pad, Paper Qut, 80 Hz, 90132 V)
Code K usad on LA3G-CF LA36-CF K
{Numeric Pad, Paper OQut, 60 Hz, 180264 V)
Code L used on LA36-CH LA3G-CH L.
{Numeric Pad, Paper Out, 50 Hz, 90-132V)
Cade M used on LA3G-CJ LA36-CJ rA
{Numeric Pad, Paper Out, 50 Hz, 180-264V)
Code N used on LA3G-DE LA36-DE N
{60 Hz, 90—-132V}
Code P used on LA36-0OF LAJ3B-DF P
{60 Hz, 180-264V)
Code Q used on LA36-DH LA35-0H @]
{60 Hz, 90132V}
Code R used on LAJG-DJ LA36-DJ ]
{50 Hz, 180-264V)
1 *CABINET ASSEMBLY W/POWER SUPPLY 70-09648-01% N 2
110V, 60 Hz}
*CABINET ASSEMBLY W/POWER SUPPLY 70-09648-02 M R 2
{220V, 50 Hz}
*CABINET ASSEMBLY W/POWER SUPPLY 70-09648-03 LO 2
{110V, B0 Hz)
*CABINET ASSEMBLY W/POWER SUPPLY 70-09648.04 KP 2
1220V, 60 Hz)
2 *Guide, Paper 74-12158-00
3 *Screw, Phl Pan Hd No. 8-32 x .38 90-08037-01
4 *Washer, Flat No. 8 90-06660-00
5 *Wagher, Split Lock No. 8 90-06630-00
6 *PRINTER MECHANISM ASSEMBLY 70-09606-00 3
7 *Screw, Phl Pan Hd No. 10-32 x .94 90-08955-01
8 *Washer, Split Lock No. 10 90-07906-00
9 *Nut, Welt No. 10 90-08896-00
10 *PRINT HEAD ASSEMBLY (NFR} 70-09883-00
1 *Screw, Pht Pan Hd No. 6-32 x .56 20-07793-01
12 *Washer, Int Tooth Lock No. 6 90-06633-00
13 *Clamp, Cable 12-02704-00
14 *Tape, Double Coated, .50 wide 90-07834-00
15 *Screw, Phl Pan Hd No. 4.40 x .38 90-06011-01
16 “Washer, Flat No. 4 90-06658-00
17 “Nut, Keps No. 4-40 90-06557-00
18 *KEYBOARD BEZEL ASSEMBLY 70-09750-01 NPQR 12A
*KEYBOARD BEZEL ASSEMBLY 70-02750-02 JELM 13A
W/CURSOR CONTROL
19 *KEYBOARD CABLE ASSEMBLY (LA36) 70-11519-00 1A
20 * Jumper 70-10001-11
21 *Cable Tie 50-07031-00
22 *Connector, P2, Pin Housing, 8 Pin Mate-N-Lok | 12-09340-01
{Not Shown)
23 *Cable Tie Mount (Not Shown} 90-07867-00
24 *Housing 74-11116-00
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FIG

ECO
& CUT-IN VENDOR REF
ITEM DEC LA3E USED ON FIG
NO. DESCRIPTION PART NO, | 00165 CODE CODEl PART NO, | NO.,
| =
1A—
25 *Screws, Phl Pan Hd No. 6-18 x .50 {Self Tapping) | 90-09630-01
26 *Cover 741112200
27 *Clip, Cover 74-11818-00
28 *Screw, Phl Pen Hd No. 6-18 x .38 (Seif Tapping} { 90-09622.01
29 *Washer, Flat No. 6 90-06653-00
30 *Namepilate, LA36 36-11826-00
ki *Washer, Buna {deleted) 90-09684-00 00172
32 * Jumper 70-10001-07
33 * Jumper 70-10001-06
34 *Decal, CAUTION/WARNING 38-12483-00
35 *Spacer, Bezel 74-13675-00
36 *Tubing, Heat Shrinkabie 9007253-09
37 *Cable Tie, Screw Down 90-07033-00
38 *Clip, Harness 90-08340-00
39 *Fuse Holder 12-11638-00
40 *Washer, External Tooth Lock No. 8 90-08072-00
41 *Nut, Keps No. 8-32 90-06563-00
42 *Decal, Ground Symbais 36-12680-00
ACCESSORIES
tPaper, Package of 100 Sheets 74-12103-00
TRibbon Spool, w/Ribbon 36-10966-00
TRibbon Spool, Empty 36-10558-00
3 /10 IPB-LA36
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Fiyitre 2. Cabinet Assermbly (W/Power Suppiy)
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FIG

AB

ECO
& CUTIN VENDOR REF
ITEM CEC LAZG UsED DN FIG
NO. DESCRIPTION PART NO. Q0001 CODE CODE|] PART NQ. | NO.
2— "CABINET ASSEMBLY W/POWER SUPPLY 70-03648-01 ATCEG 1A
| 118V {cheleted}
'CABINET ASSEMB LY W/POWER SUPPLY 70-09648-01 0018 JH
110V, B0 Hz (added)
I CABINET ASSEMEBLY W/POWER SUPPLY 70-09648-02 BDFH
i 230V {defeted )
| CABINET ASSEMBLY W/POWER SUPPLY 70-096438.02 00138 h R
220V, 50 Hz (added}
CABINET ASSEMBLY W/POWER SUPPLY 70-09648-03 o138 (]
110V, 50 Hz  {added)
CABINET ASSEMBLY W/POWER SUPPLY 70-09648-04 00138 K2
220V, 60 Hz  {added!
1 _*Frame Assembly 70-09649-00
2 *Foot, Leveling {deleted) 70-07601-00
*Foot, Leveting {added) 90-09685-00 00059
3 *Clasure, Tubing  (deleted) 12-11067-00
*Closure, Tubing  {added) 12-11067-02 00059
4 *Bumper, Rubber (deleted) 90-09567-00 o018
5 _“Fan, 115V {115 CFMI Rotron or IMC ideieted) | 12-09403-01
*Fan, 116V (100 CFM) Torin {deleted) 12-11993-00
| *Fan, 115V (35 CFM) {added) 121258102 Qo142
6 *Screw, Phl Pan Hd No. B8-32 x 1.75 (For Rotron} 90-068046-01 00142
{deleted)
L_*Screw, Phl Pan Hd No. 8-32 x .38 {added) 90-06037-01 00164
7 *Washer, Split Lock No. 8 90-06690-00
8 __“Washer, Flat No. 8 90-06660-00
9 "POWER COAD ASSEMBLY (115V] {deleted) 70-09673-00 ALEG
‘POWER CORD ASSEMBLY 120V} {added) 700967300 INLO
*POWER CORD ASSEMBLY (230V) i{detsted}l | 70-09673-0t BOFH
I_:PC."WE R CORD ASSEMBLY (230V) ladded) 70-11045-00 MEKP
10 *Plate, Cover 74-11607-00
11 *Strain Relief (deleted) 90-08509-00
|_*Strain Relief ladded) 90-09768-00 | 00164
12 *Strain Relief 90-09572-00
13 __*Capacitor, 33,000 MFD 10-11545-00
14 *Capacitor, 18,000 MFD (deleted) 10-11643-00
|_*Capacitor, 37,000 MFD {added) 10-10426-00 00138
15 *Capacitor, 14,000 MFD 10-10187-00
16 *Cover, Capacitor {added} 74-15114-00 o164
17 *Spacer, No. 10-32 x 375 x 2.00 {added) 90-06881-00 00164
18 *Screw, Phl Pan Hd No. 10-32 x .50 (added} 80-06073-00 00164
19 *Washer, Split Lock Na. 10 (added) 90-07906-00 00164
20 “Washer, Fiat No. 10 ladded) 90-06664-00 00164
21 “Tie Wrap 90-09350-00
22 *HARMNESS ASSEMBLY (Capacitor) 70-09895-00 10
23 *Bracket, Fuse Mounting (deleted) 74-11925.00 00052
24 *Fuse Holder 12-11638-00
25 *Fuse, Sla-Blo 2 amps 890-07216-00
26 *Fuse, Slo-Ble 1 amp  ideleted} 90-07212-00
"Fuse, Slo-Blo 1.5 amp (added} 90-00740-00 00138
27 *Decal, Fuse 74.13384-00
22 *Fuse, Sla-Ble 3 amp 90-07218-00
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FIG

ECO
& CUT-IN VENDOR REF
ITEM DEC LA36 USED ON FIG
NO, DESCRIPTICN PART NO. 20001 CODE CODE|] PART NO. | NO.
2_
29 *Capacitor, .1 MFD, 1000V :deleted) 10-00034-00 00052
30 *Screw, Phl Pan Hd No, 6-32 « .28 {deletad) 90-06022-01 00052
3 "Nut, Kep No. 6-32 laeleted 20-06560-00 D0052
32 *Jumper idelerad} 70-10001-04
*Jumper (added) 70-10001-08 00139
33 *Jumper (deleted) 70-10001-02 00139
34 *Jurmper 70-10001-12 o077
35 *Jumper {added) 70-10001-11 00161
36 *Filter, EMI ladded) 12-12003-00 00052
37 *Cover, EMI| Filter {agdad) 74-13286-00 00052
38 *Grommet, Rubber {aodect 90-07013-00 00052
39 *Washer, Ext Tooth No 8 talded) 90-08072-00 Q0052
40 *Nut, Hex No. 8-32 raudedl 90-06561-00 00163
41 *Spacer, No. 8 = 75 {anded) 90-07868-00 00163
42 *Washer, Int Tooth (added) 90-08292-00 00156
43 *Grommet ladded) a0-08718-02 00156
44 *Grommet |added} 90-09718-03 00156
45 *TRANSFORMER ASSEMEBL Y (deleted) 70-09779-Q0 A—H g
*TRANSFORMER ASSEMBLY (60 Hz! {added} | 70-09779-C1 00138 JNKF 8A
*“TRANSFORMER ASSEMEL.Y (50 Hz! tadded) | 70-09779-02 00138 LOMR Ba
46 *Power Board Asserniny, 54-10805-G0
47 *Logic Board Asserntly dele ed: MF722 00103
*Logic Board Assemtly (dele-ed: MTI23
*Logic Board Assembly (achieat 147728 00135
48 *Jumper, 110V 70-09905-01
49 *Jumper, 220V 70-09905-02
50 *Clip, Harness {addeil: 90-08340-00 00162
51 *Grommet {added} 900971800 00162
52 *Ground Strap {laddec) 90-06990-00 00021
53 *Nut, Kep No. B:32 1added; 90-06563-00 00021
54 *Tubing, Heat Shnink laddeq) 91-07253.09 00161
&5 *Cable, Paper out ladded!) 70-11657.00 og162
56 *Switch, Rework ({added! 74-12424-00 00162
57 *Paper Guide ladded) 74-12158-00 00162
58 *Screw, Ph) Pan Hd No 4-40 » §/16 {aoded! 90-08033-01 00162
59 *Nut, Keps No. 4-40 {added) 90-06557-00 Q0162
60 *Foam, Protective 74-14144-00
61 *Door, Cabinet 74-11120-00
62 *Bushing, Snap in Nyton tde-eted) 90-09561-00 00164
€3 *Bushing, Nylon ideeted} H0-09565-01 00164
64 *Screw, Hex Hd Cap No. 38 16 x 1 0 {deleted) 90-08922-09 0064
65 *Pivor, Daor ladded 74-150638-00 0164
66 *E-Ring, External ladded| 80-09773-00 0164
67 *Screw, Special {added| 74-15067-00 00164
68 *E-Ring, External {added} 20-03772-00 00164
B9 *Catch, Door Strike 90-09571-00
70 *Catch, Door Latch 20-09571-M
71 *Decal, Ground {adged: 36-12680-00 00162
72 *Fuse Halder (added) 12-12893.00 00177
73 *Spacer, Fuse Holder {added! /4-15374.00 00177
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Figure 3. Printer Mechanism Assembly
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FIG T £CO
& CUT-IN VENDOR REF
ITEM DEC LA3G USED ON FIG
NO, DESCRIPTION PART NQ. | ocoo CODE |CODE| PART NO, | NO.
3- PRINTER MECHANISM ASSEMBLY F0-09696-00 1A
1 *Plate, Side {(LH) 74-11028-01
2 *Plate, Side {(RH) 74-11028-02
3 *Shaft, Tractor Drive 74-1307500
4 *Shaft, Tractor Support 74-11076-00
5 ETHACTOR ASSEMBLY (RH) {deleted) 70-09693-03
*TRACTOR ASSEMBLY {RH) w/Lock {added) | 12-11662-06 00173
6 **Shaft, Screw {deleted} 74-11908-00 00173
7 **Retaining Ring (added!} 90-09682-00 00039
**Retaining Ring {deleted) 90-09682-00 00173
8 *Screw, Tractor Lock {added) 714-14433-00
9 ETRACTOR ASSEMBLY {(LH} (deleted) 70-09693-04
*TRACTOR ASSEMBLY (LH) w/Lock {added) | 12-11662-04 00173
10 *Washer, Flat Na. 10 {deleted) 90-06664-00 00028
11 *Bushing, Tractor Shaft Retaining 74-11425-00
12 *Retaining Ring 90-09573-00
13 *Retaining Ring Push-on 90-09257-00
14 *Retaining Ring {deleted) 90-0797500] 00028
15 *Retaining Ring Prong Lock 90-0058100
16 *Coliar, Side Plate 74-1109803
17 *Hub, Clutch 74-11441-00
18 *Gear, Drive Clutch 74-11440-00
19 “Washer, Clutch 74-11843-00
20 *Knob, Line Feed 74-11437-00
21 *Spring, Compression 900959200
22 *Retaining Ring 900958002
23 *Adapter, Line Feed 741253500
24 *Retaining Ring {added) 900964400 00028
25 *Spring, Compression (added) 121235300 00154
*Spring, Compression {deleted} 12-12353-00 00172
26 *Washer, .697 OD x 375 1D x .062 (added) 90-07858-00F D0154
*Washer, 697 00D x .375 (D x .062 (deleted) 90-07858-00 00123
27 *Screw, Nylock 6-32 x .50 {deleted) 90-09591.01
*Serew, Phl Pan Hd No. 6-32 x .38 {added) 90-06022-00 00028
28 “Washer, Flat No. 6 90-06653-01
29 *Washer, Int Tooth Lock No. 6 90-06633-00
30 *Shaft, Carriage 74-11033-001
K} *CARRIAGE ASSEMBLY 70-09692-00 6
32 “Bushing, Plain 74-11108-00
33 *PRINT BAR ASSEMBLY 70-10683-00|
34 *Pivot, Lower 74-11439-004
35 *Ratchet, Pivot 74-11103-008
36 *Screw, Phi Pan Ho MNo. 8-32 x .38 a0-06037-01
37 *Washer, Split Lock No. 8 90-06690-001
38 *Washer, Flat No. 8 90-06660-008
39 *RIBBON CHASSIS ASSEMBLY 70-09659-00 4
40 *Retaining Ring 90-09580-008
41 *Frame, Ribbon |dier w/Bushing 74-1157600
42 *RAetaining Ring 90-09273-00
43 *Washer, Flat No. 10 90-06664-00)
44 *Washer, Split Lock No. 10 90-07906-00)
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FIG

ECO
& CUT-IN VENDOR REF
ITEM DEC LA36 USED ON FIG
NO. DESCRIFTION PART NO. ooca: CODE CODE] PART NO, | NO,
13—
45 *Screw, Socket Hd Cap No 10-32 % 5C 90-06346-08
44 *Spring, Compressian 90-09673-00
47 *Nut, Lock No. 8-37 90-09061-00
48 *Screw, Socket Hd Cap No. 3 32 x 1.00 90-07988-08
49 *Spring {added) 74-13699-00 00082
50 *Wick (added) 74-13698-00 00082
51 *Resarvoir, Oil taddec: 74-13672-00 00082
52 *DC MOTOR and ENCODER ASSEMBLY 70-09691-00 9
53 *Belt, Timing (deletech 12-11583-00
*Belt, Timung ladded) 121158301 00155
54 *Retainer, Bumper Spring 741141200
55 *Spring, Carriage Bumper 74-11816-00
56 *Screw, Phl Pan Hd No 10.22 x 2.00 90-06081-01
57 *IDLER GEAR ASSEMBLY 70-09694-00 7
58 “Shaft, Idler 74-11575-00
59 *Standoff, Hex .620 90-09583-00
50 *Washer, Flat No. 8 x 082 90-06662-00
61 *Stepping Motor, Y6 v DC 12-11563-00
62 *Nut, Kep No, 8-32 90-06563-00
63 *Serew, Hex Ha Machine N 1/4-20 x 50 aD06241-09
64 *Washer, Sphit Lock No. 1/4 S0-07797-00
65 *Washer, Flat No. 1.4 A-06676-00
66 *RIBBON DRIVE ASSEMBLY 70-09690-00 5
67 *Spring, Compression 90-09578-00
68 *Ground Strap 70-10001-05
69 *Decal, Ground Symbol [added) 36-12680-00 00166
70 *Nut, Kep No, 6-32 90-06560-00
7t *Speaker, 2-1/2 in. Perm tMagnet 12.10299.00
17/18
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PARTS LIST

LA36-004

Figure 4. Ribbon Chassis Assembly
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& CUT-IN VENDOR REF
ITEM DEC 70-00689 | USED ON FIG
NO. DESCRIPTION PART NQ, | 00001 CODE CODEL PART NQ, | NO,
4 RIBBON CHASSIS ASSEMBLY 70-09689-00 3
1 *Chassis, Ribbon w/Inserts 70-09680-00
2 *Base Assembly, Ratchet 70-09687-00
3 *Spring, Upper Pawi 74-11105-00
4 *Spring, Main Pawl 74-11090-00
5 *Pivot, Ratchet 74-11103-00
3] *Washer, Ratchet 74-11061-00
7 *Screw, Phl Pan Hd No. 8-32 x .31 90-06036-01
8 “Washer, Lock Int Tooth No. 8 {deleted} 90-08634-00 LA36
00113
*Washer, Split Lock No. 8 90-08690-00
9 *Washer, Flat No. 8 90-06662-00
10 *CGuide, Shoe 74-11419-00
11 *Screw, Phl Pan Hd No. 8-32 x .38, Self Tapping | 90-09586-01
12 *Collar, Side Piate 74-11088-02
13 “Disk, Friction 74-11405-00 LA3E
00083
14 *Wheei, Ratchet 74-1143200
15 *Diviver, Spool 741104800
16 *Spring, Compression (deleted) 90-09584-00 | LA3G
00116
*Spring, Compression (added) 12-12353-00
17 *Washer, Brake (deletad) 74-11106-00 LA36G
00079
18 *Retaining Ring {deleted) 90-09580-00 LA36
00079
19 “Interposer, L.H. 74-11068-01
20 *Interposer, R.H. 74-1106802
4] *Spring, Interposer 74-11087-00
22 *Washer, Flat No. 6 (deleted) 90-06707-00 LAJ6
00113
*Washer, Flat No. 6 (added) 90-06634-00
23 *Sensor, Aeverse 74-11080-00
24 U Clip (added) 90-09748-00 LA36
00143
25 *Cap, Stendoff Spool 74-12976-00
26 *Screw, Phi Pan Hd No. 8-32 x 2.75 (added} 20-08050-01 LA36
000283
27 *Washer, 687 x .375 {sdded) 90-07858-00 LA3G
00083
28 "Washer, 825 x .200 ladded) 90-06668-00 LA36G
00083
29 *Nut, Elastic Stop No. 8.:32 {added) S0-09061-00 LA36
00083
IPB-LA36 20 3




FIG I eco
& CUT-IN VENDOCR REF
tTEM DEC LA36 USED ON FIG
NQ. DESCRIFTION PART NO, { oooot CODE {CODE] PART NO. | NO.
5— RIBBEON DRIVE ASSEMBLY 70-09650-Q0 3
1 *Bracket, Ribbon Dive 74.11113-00
2 *Bearing, Self Aligning 12-11649-00
3 *Shaft, Ribbon Idie: 74-11068-00
4 *Ribton Eccentric, v Tlutch 74-11578-00
5 *Rod, End 74-11084-00
g “Bearing 12-11650-00
7 *Screw, Soc Hd Cap No. 4-40 x 12 90-09651-08
a8 *Screw, Phi Pan Hd No 8-32 x 31 90-06036-01
9 *Nut, Kep No, 8-32 90-06563-00
10 *Pulley, Timing (dek:ted) 74-11035-02
*Pulley, Timing {added: 12-12446-00 a155
1 *Clamp, Cotlar 74-11124-00
12 *Screw, Soc Hd Cap No, 6-32 » 38 90-08045-08
13 *Nut, Hex No_ §-32 90-08957-00
14 *Pushrod 74-11046-00
15 *Retaining Ring 90-09580-00
16 *Washer, Eccentric 74-11123-00
17 "Spring, Backstop 74-11426-00
i2
14
2
LAJZG-0BA
Figure 5. Ribbon Drive Assembiy
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FIG

23/24

Bl eco
& CUT-IN VENDOR REF
ITEM DEC 70-00692 | USED ON FIG
NQ, DESCRIPTION PART NO. 00000 CODE CODE| PART NO, | NO,
6— CARRIAGE ASSEMBLY 70-09632.00 3
1 *Carriage 74-11109-00
2 *Lever, Carriage Adjustment 74-11110-00
3 *Bushing, Eccentric 74-11107-00
4 *tdler, Carriage Ribbon, widhsr 74-11577-00 LA3B
00011
5 *Washer, Flat No. 6 90-06653-00
6 *Retaining Ring 90-08528-00
LA36-12
Figure 6. Carrinae Assembiy
3
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Figure 7. Idler Gear Assembly
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FIG ECO
& CUT-IN VENDOR REF
ITEM DEC 7000694 | USED ON FIG
NO. DESCRIPTION PART NO. | 00000 CODE | CODE| PART NQO. | NO,
e — - <
7- IDLER GEAR ASSEMBLY T0-09694-00 3
1 “Bracket, Gear 74-11420-00
2 *Gear, 48 Tooth 12-11656-00
3 *Tube, Idjer 74-11424-00
4 *Screw, Phl Pan Hd No. 8-32 x 1.60 90-06043-01
5 *Washer, Flat No. 8 50-06666-00
6 *Washer, Split Lock No. 8 20-06690-00
7 *Nut, Hex No. 8-32 90-06661-00
-~ \
7
6
LA36-13
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FIG F1 eco
& CUT-IN VENDOR REF
ITEM DEC LA36 USED ON FIG
NO, DESCRIPTION PART NO, | 00001 CODE |CODE| PART NO. | NO.
| =
8- TRANSFORMER ASSEMEBLY (daleted]) 70-09779-00 00138 2
1 *Power Transformer geleteal 16-11482-00 00138
2 *Connector |P3) Pin Housing, 8 Pin Mate-N-Lok | 12-08340-01
3 *Terminal, Pin Contact 1208378-00
4 *Terminal, Quick-Connect (teleted) 90-07919-00 00052
5 *Terminal, Cuick-Connect (daletad) 90-07917-00 00124
6 *Connector {J1) Free-Hanging, 4 Socket 121082104 00124
Mate-N-Lok {deleted}
? "Terminal, Socket Contact ldeleted 12-008379-00 00124
8 *Connector 1J2, 43} Socket Housing AMP 12-10820-01 00124
{deleted!
9 *Terminal, Socket Contact ldeleted 12-10820-02 00124
10 *Terminal, Ring Tongue 90-07928-00
LA36.06
Eigure 8. Transformer Assembly
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FIG J ECO
& CUT-IN VENDOR REF
ITEM DEC LA36 USED ON FIG
NO, DESCRIPTION PART NO, | 00138 CODE CODE|] PART NO. | NO,
8A— TRANSFORMER ASSEMBLY 2
Transformer Assernbly (B0 Sz} 70-09779-01
Transformer Assembly {50 Hz) 700977902
1 *Power Transformer (60 Hz} 16-12522-00
*Power Transformer {50 Hz} 16-12%21-00
2 *Connector {P3}, Pin Housing, 3 Pin Mate-N-Lok | 12-09340-01
3 *Terminal, Pin Contact 12-09378-00
4 *Connector [J2) Pin Housing, Z Pin Mate-N-Lok { 12-10821-03
5 *Connecter (J1) Pin Housing, 4 Pin Mate-N-Lok | 12-09351-04
6 *Terminal, Pin Contact 12-09379-00
7 *Terminal, Ring Tongue 90-07928-00
8 *Cabla Tie 90-07031-00
9 *Tubing, Heat Shrinkabie 81-07253-09
10 *Tubing, Extruded 91.07244-00
1 *Terminal, Quick Connect 90-07970-00

9

[

1

o 5
=) ®
P L — 3T 32
4
6
LAZG-06A

Figure 8A. Transformer Assembiy
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& CUT-IN VENDOR REF
iTEM DEC LA3G USED ON FIG
NO, DESCRIPTION PART NO. 00166 CODE CODE|] PART NO, | NO.
|
9— 0.C.MOTOR and ENCODER ASSEMBLY 70-08691-00 3
1 *Motor, D.C. 76-09780-00
2 *Encoder Base Harness Assernoly 70-09777-00
3 *Screw, Phl Pan Hd No. 4-40 « 75 80-06015-M
4 *Clamp, Coilar 74- 1112400
5 *Pulley, Timing 74-11035-N
3] *Screw, Soc Hd Cap No. 6-32 x .38 80-08045-08
7 *Nut, Hex No. 6-32 90-08957-00
8 *Disk Assembly 70__;-._9_7_3‘_8_-02_‘
9 *Clamp, Cable $0:07079-00
10 *Screw, Ph| Pan Hd No 8-32 x 90-06036-01
11 *Washar, Split Lock No_ B 90-06090-00
12 *“Washer, Flat No. 8 90-06661-00
13 *Terminal, Strip Tie Down 90-07004-00
14 *Capacitor {.01 MFD) 10-01010-01
15 * lumper 70-10001-09
16 * Jumper 70-10001-10
17 * Jurnger 70-10001-07
18 *Jumper 70-10001-05
19 *Screw, Phl Pan Hd No 637 « .18 90-08020-01
20 *Washer, Ext Tooth Na. 6 90-07649-00
21 *Decal, Ground 36-12680-00
22 *Dust Cover, Encoder 74-11416-00

Frgure 9. D.C. Motor and Encoder Assembly

31432
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FIG Bl eco
& CUT-IN VENDOR REF
ITEM DEC 70-09395 USED ON FIG
NG, DESCRIPTION PART NO. | 00000 CODE CODE| PART NO. | NO.
10— CAPACITOR HARNESS ASSEMBLY 70-09895-00 2
1 *Connector, P2, Pin Housing, B Pin Mate-N-Lok | 12-09340-01
2 *Terminal, Pin Contact 12-09378-00
3 *Connector, Solderless 90-07928-00
4 *Connector, Soldertess 80-07926-00
5 “Tie Wrap 90-07031-00
6 *Tie Wrap, Screw Down (delerea } 80-07033-00 LA3E
00181

P

1 l
2
\ 2
g

0

[/

LA3E.05

Figure 10. Capacitor Harness Assembly
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FIG B ECO
& CUT-IN VENDOR REF
ITEM DEC 70-10000 | USED ON FIG
NO, DESCRIPTION PART NO. 00000 CODE CODE| PART NO, | NO.
=+
- CABLE ABSEMBLY (LA36 Keyboard) ideleted) | 70-10000-00 LA3G A—H 1
00136
1 *Cable, 24 Conductar (No 22 AWG! 17-00011-01
2 *Housing, Termination Berg 12-10918-15
3 *Socket, Crimp 12-10089-07
4 *Label, (THIS SIDE UP 36-11567-00
5 *Strain Relief 12-11166-00
6 *Connector, Soideriess {de eted) 90-07917-00
*Connector, Solderless {added) 90-07970-00 LA36
00136
7 *Tie Wrap 90-07031-00
4 ] 5 4
? 1 7 \
ot
S \ z
L w
[=]
2l J2f|s
o m
z S
2 2
3 3

Figure 11. Cable Assembly (LA3E Keyboard)
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FIG Al eco
& CUT-IN VENDOR REF
ITEM DEC LA36 USED ON FIG
NO, DESCRIPTION PART NO, 001386 CODE CODE| PART NO., | NO,
MA— CABLE ASSEMBLY [(LA3E Keyboard) 70-11819-00 J-R 1A
1 *Cable, 24 Conductor {(No. 22 AWG) 17-00011-0
2 *Connector, Housing 44 Pin Berg 12-1091815
3 *Terminals, Socket Crimp 12-10089-07
4 *Strain Relief 12-11166-00
5 *Label {THIS SIDE UP} 36-11567-00
& *Tie Wraps 90-07031-00
5 p 1
if ’
. JE
= w
u 4 Sl
# 7/ ia
z 7/ s
M
. 2
3 3
4 4
LA3G-164

Figure 11A. Cable Assemibly (LA3E Keyboard)
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FIG Fl eco
& CUT-IN VENDOR REF
ITEM DEC 7009750 USED ON FIG
NO. DESCRIPTION PART NO. 00001 CODE CODE] PART NO. | NO,
12— KEYBOARD BEZEL ASSEMBLY (deleted) T0-09750-01 LA36 EFGH 1
00163
1 *Bracket, Bezal 74-11427-N1 EFGH
2 *Spacer, Hex No. 8 x 1.00 90-09285-00
3 *Spacer, Hex No, 8 x 75 90-07868-00
4 *LKOZ KEYBOARD ASSEMBLY LKQ2-00 EFGH {See IPB Manual EK-LKO2-1P-}
8 *Nut, Kep No. 8-32 90-06563-00
6 *Switch, Rocker {DPST) 12-11621-00
7 *Switch, Rocker (3 Pasition) 12-11732-00
8 *Washer, Split Lock No. 6 90-07801-00
9 *Screw, Phi Pan Ho No, 6-32 = 31 90-06021-01
LA36-14
Figure 12. Keyboard Beze! Assembly
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FIG

ECO
& CUT-IN VENDOR REF
ITEM DEC LA3G USED ON FIG
NO. DESCRIPTION PART NO. | o063 CODE CODE| PART NO., | NO.
12A- KEYBOARD BEZEL. ASSEMBLY 70-09750-01 NPQR 14
t *8racket, Bezel 74-11427-01 NPQR
2 *Spacer, Hex No. 8 x 1.00 90-09235-00
3 *Spacer, Hex No. 8 x .75 90-07868-00
4 *Nut, Kep No. 8-32 90-06563-00
5 *|.K02 KEYBOARD ASSEMBLY LK02.00 J—R  {See|PB Manual EK-LKO2-IP )
<] *Contral Panel Cable 70-08612-0K J-R
7 *FRONT CONTROL PANEL ASSEMEBLY 70-11525-00 J-R
8 **Kaycap Set 12-12287-E3
9 **Front Control Panel Assembly 54-11727-00
0 *Switch, Rocker (DPST! 12-11621-00
11 *Grommet 90-09713-01
12 *Screw, Phl Pan Hd No, 6-32 x .31 90-06021-01
13 *Washer, Split Lock Mo, 6-32 90-07801-00
14 *Harness Clip 90-08340-00
15 * lumper 70-10001-05
16 *Washer, External Tocoth No. & 90-08072-00
17 *Decal, Ground Symipol 36-12680-00
18 *Washer, Fiat Nylon No. 8 90-06708-00
LA36-144

Figure 12A. Keyboard Bezel Assembly
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FIG | Eco
& CUT-IN VENDOR REF
ITEM DEC 7008750 USED ON FIG
NO, DESCRIPTION PART NO. 00001 CODE CODEJ PART NO. | NO,
13- KEYBOARD BEZEL ASSEMEBLY (deleted] 70-09750-02 LA36 ABCD 1
{With Cursor Contrall 00163
1 *LKO3 KEYBOARD ASSEMBLY (deleted | LK03-00 LA36 ABCD (Ses IPB Manual EK-LKO03-1P- )
00136
2 *LK02 KEYBOARD ASSEMEBLY LK02-00 A—H (Sea IPB Menual EK-LKD2-IP-)
3 *Cable, Keyboard 70-086120D
4 **Cable, 16 Conductor 10773800
5 **Connectar, Dusl In Line 16 Pin 12-10722-00
6 *Bracket, Bezal 74-11427-02 ABCD
7 *Spacer, Hex No. 8 x 1.00 90-09825-00
8 *Spacer, Hex No. 8 x 75 90-07868-00
9 *Nut, Kep No. 8-32 90-06563-00
10 *Switch, Rocker {DPST) 12-11621-00
1 *Switch, Rocker {3 Position} Ideleted) 121173200 LA36
00136
12 *Washer, Split Lock No € 90-07801-00
13 *Screw, Phl Pan Hd No. 6-32 x .31 90-05021-00

Figure 13. Keyboard Beza! Assembly (W/Cursor Control}
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FIG 1 eco
& CUT-IN VENDOR REF
ITEM DEC LAZ6 USED ON FIG
NO. DESCRIPTION PART NO. | 00163 CODE CODE] PART NO. | NO.
~
13A— KEYBOARD BEZEL ASSEMBLY 70-09750-02 JKLM 14
{With Cursor Controll
1 *Bracket, Bezel 74-%142702
2 *LKO2 KEYBOARD ASSEMBLY LK02-00 J-R  (See IPB Manua! EK-LKO02-IP. }
3 *LKO3A KEYBOARD ASSEMBLY LKO3A-00 JKLM (See IPB Manual EK-LKO3A.IP-)
4 *Spacer, Hex No. 8 x 1.00 890-09285-00
5 *Spacer, Hex No. 8 x .75 90-07868-00
6 *Nut, Kep No. 8-32 90-06563-00
7 *Cable (Keyboard to Cursor) 70-08612-0D
8 *Cable {Control Panel to Keyboard) 70-08612-0K
g *FRONT CONTROL PANEL ASSEMBLY 70-11525-00
10 **Keycap Set 12-12287-00
11 **Front Control Panel Assembly 70-11727-00
12 *Grommet 90-09713-01
13 *Switch, Rocker (DPST! 12-11621-00
14 *Scraw, Phl Pan Hd No, 6-32 x .11 90-06021-01
15 *Washer, Split Lock No. 6 90-07801-00
16 *Harness Clip 90-08340-00
17 *Jumper 70-10001-05
18 *Washer, External Tooth No, § 90-08072-00
19 *Decal, Ground Symbo| 38-12680-00
20 “Washer, Flat Nylon No. B 90-06708-00

LA3ZG-15A

Figure 13A. Keyboard Bezel Assembly (w/Cursor Control}
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Figure 14. Cable Assembly (BCOSF Interfacal
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FIG B £CO
& CUT-IN VENDOR REF
ITEM DEC BCQ5-F USED ON FIG
NOQ. DESCRIPTION PART NO. | 00001 CODE CODEi PART NOQ, | NO.
F 1
14— CABLE ASSEMEBLY {BCOSF Intarface) {deieted) | BCOBF-15 LA36 ABEF 1
00165
1 *Csble, 4 Conductor {No. 22 AWG) 91-07706-00
2 *Connector (P1, P2} Pin Housing, Mate-N-Lok 12-00.340-01
3 *Terminal, Pin Contact 12-08378-03
DEC
2 2
3 3
/ \
1
P4 A\ P2
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